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SUMMARY OF PRODUCT CHARACTERISTICS  

1. NAME OF THE MEDICINAL PRODUCT  

Orelox
 
Infant 40 mg/5 ml granules for oral suspension  

2. QUALITATIVE AND QUANTITATIVE COMPOSITION  

Cefpodoxime proxetil ........................................................................................................................ 6.261 g  

Equivalent amount of Cefpodoxime ................................................................................................. 4.800 g 

For 100 g of granules.  

8.35 g of granules is equivalent to 50 ml of reconstituted suspension, i.e. 100 graduated doses.  

16.7 g of granules is equivalent to 100 ml of reconstituted suspension, i.e. 200 graduated doses.  

Excipient with known effect: lactose, sucrose, sodium, aspartame (source of Phenylaline) (E951), potassium, 

sorbitol.  

For the full list of excipients, see section 6.1.  

3. PHARMACEUTICAL FORM  

Granules for oral suspension.  

4. CLINICAL PARTICULARS  

4.1.  Therapeutic indications  

The therapeutic indications of cefpodoxime are based on its antibacterial activity and pharmacokinetic properties.  

In children, they are limited to the treatment of infections due to bacteria susceptible to cefpodoxime, in particular:  

• Acute sinusitis media.  

• Documented group A beta-hemolytic streptococcal sore throat.  

• Sinusitis.  

• Lower respiratory tract infections.  

Consideration should be given to the official guidance on the appropriate use of antibacterial agents.  

4.2.  Posology and method of administration  

The oral suspension is recommended for use in children. In certain cases, use of a tablet can be considered in 

approved pediatric indications at approved pediatric dosages, if the child is able to swallow the tablet.  

Dosage  

Children with normal kidney function:  

The mean dosage is 8 mg/kg/day, without exceeding the adult dose (200 mg/day for sore throat and 400 mg/day for 

all other indications), administered in 2 divided doses at 12-hour intervals.  

The amount per dose for oral administration is indicated, according to the child’s weight, on the plunger of the 

syringe by graduation marks corresponding to kg of body weight (graduated from 5 to 25 kg).Therefore, the 

amount per dose can be read directly, and the weight indicates the amount for one dose. The correct amount for 

one dose is therefore obtained by pulling the plunger to the graduation mark corresponding to the child’s weight.  

Two doses are required per day.  
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For example, the 12 kg graduation mark indicates the amount to be given per dose to a child weighing 12 kg, 

twice daily.  

Duration of treatment for sore throat is 5 days.  

Kidney failure:  

If creatinine clearance is over 40 ml/min/1.73m², the dosage for patients with normal kidney function should be 

referred to.  

If creatinine clearance is below 40 ml/min/1.73m², the following table should be referred to:  

Creatinine 
clearance  

(ml/min/1.73m²)  

 

Dose  

10-39  One unit dose every 24 hours  
 

<10  One unit dose every 48 hours  
 

In patients receiving hemodialysis, one unit dose should be administered after each dialysis session.  

Liver failure:  

No dose adjustment is required.  

The medicinal product should be administered during meals  

Method of administration Oral 

administration.  

The oral suspension should be administered during meals.  

Before preparation of the suspension, the capsule containing the desiccant, located inside the stopper, must be 

removed and discarded. The granules contained in the bottle are suspended by adding water up to the gauge mark 

immediately before use. Shake the bottle to mix the resulting suspension.  

4.3.  Contraindications  

• Known allergy to cephalosporin antibiotics.  

• Phenylketonuria in children, as the granules for oral suspension contain aspartame (20 mg/5 ml).  

4.4.  Special warnings and precautions for use  

Special warnings  

• Treatment must be discontinued if any signs of allergy occur.  

• Before prescribing cephalosporins, patient history should be investigated, due to the 5-10% occurrence of 

crossallergy between penicillins and cephalosporins.  

o Extreme caution should be exercised when administering cephalosporins in penicillin-sensitive patients: 

strict medical monitoring is necessary as of the first dose.  

o Use of cephalosporins is absolutely contraindicated in patients with a history of immediate allergy to 

cephalosporins. If in doubt, a physician must absolutely remain with the patient during administration of the 

first dose, in order to treat any potential anaphylactic events.  

• Hypersensitivity reactions (anaphylaxis) observed with these two types of beta-lactam antibiotics can be serious 

and occasionally fatal.  

• The occurrence of an episode of diarrhea may, in exceptional cases, be symptomatic of pseudomembranous 

colitis, diagnosis of which is based on colonoscopy.  
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Although rare with cephalosporins, if this event occurs, treatment must be discontinued immediately and 

appropriate specific antibiotic therapy (vancomycin) instituted. In this case, administration of drugs promoting 

fecal stasis must be absolutely avoided.  

• This medicinal product contains lactose, sorbitol and sucrose, and is therefore contraindicated in patients with 

fructose intolerance, congenital galactosemia, glucose and galactose malabsorption syndrome, or lactase or 

sucrose-isomaltase deficiency.  

• Beta-lactam antibiotics, including cefpodoxime, predispose patients to encephalopathy (which can include 

seizure, confusion, consciousness disorders or abnormal movements), particularly if they have had an overdose 

or if they have impaired renal function.  

Precautions for use  

• In patients who are allergic to other beta-lactam antibiotics, the possibility of cross-allergy should be taken into 

account.  

• In patients with severe renal failure, it may be necessary to adjust the daily dose based on creatinine clearance 

(see section 4.2).  

• This medicinal product should not be used in children under 15 days old, as no specific studies have been 

performed.  

• This medicinal product contains 66.55 mg of sodium per 50 ml bottle and 133.10 mg per 100 ml bottle. This must 

be taken into account in patients on a strict low-sodium diet.  

• This medicinal product contains 2.17 mg of potassium per 5 ml dose of reconstituted suspension: this must be 

taken into account in patients on a low-potassium diet.  

• As with other broad-spectrum antibiotics, long-term use of cefpodoxime proxetil may result in overgrowth of 

nonsusceptible organisms, which may require treatment discontinuation.  

• Interactions with laboratory tests  

Positive Coombs tests have been reported during treatment with cephalosporins.  

A false positive reaction for glucose in the urine may occur with reducing substances, but not when glucose 

oxidase methods are used.  

4.5.  Interaction with other medicinal products and other forms of interaction  

Gastric pH changes  

Increased gastric pH: H2 antagonists (ranitidine) and antacids (aluminum hydroxide, sodium bicarbonate) lead to 

reduced bioavailability.  

Conversely, reduced gastric pH (pentagastrin) induces an increase in bioavailability.  

The clinical implications of these effects have yet to be determined.  

Special INR imbalance issues  

Numerous cases of increased oral anticoagulant activity have been reported in patients receiving antibiotics. The 

severity of the infection or inflammation, age and general health status of the patient appear to be risk factors. 

Under these circumstances, it seems difficult to determine to what extent the infection itself or its treatment play a 

role in the INR imbalance. However, certain classes of antibiotics are more involved, particularly fluoroquinolones, 

macrolides, cyclines, cotrimoxazole and certain cephalosporins.  

4.6. Fertility, pregnancy and lactation Not 

applicable.  

4.7.  Effects on ability to drive and use machines  

If adverse effects occur, such as dizziness or encephalopathy (which can include seizure, confusion, consciousness 

disorders or abnormal movements), (see sections 4.4, 4.8, 4.9), patients should not drive or use machines.  
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4.8.  Undesirable effects  

Adverse effects mainly include the following:  

• diarrhea,  

• vomiting,  

• abdominal pain,  

• rash, angioedema.  

There have also been rare cases of the following:  

• Gastrointestinal effects: as with other broad-spectrum antibiotics, rare cases of enterocolitis with bloody diarrhea 

have been reported, as well as rare cases of pseudomembranous colitis.  

• Hepatobiliary effects: moderate elevation in ASAT and ALAT transaminase concentrations.  Allergic effects: 

skin eruptions, pruritus, urticaria, anaphylactic shock.  

• Cutaneous effects: various types of eruption, localized bullous eruption, erythema multiforme, Stevens-Johnson 

syndrome and toxic epidermal necrolysis.  

• Headache.  

• Dizziness.  

• Beta-lactam antibiotics, including cefpodoxime, predispose patients to encephalopathy (which can include 

seizure, confusion, consciousness disorders or abnormal movements), particularly if they have had an 

overdose or if they have renal failure.  

• Renal effects: moderate increase in creatinine concentrations.  

• Hematological effects: decrease in hemoglobin levels, thrombocytopenia, neutropenia and hypereosinophilia 

and, in exceptional cases, agranulocytosis.  

Reporting of suspected adverse reactions  

Reporting suspected adverse reactions after authorization of the medicinal product is important. It allows continued 

monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked to report any 

suspected adverse reactions via the French national reporting system, i.e. Agence Nationale de Sécurité du 

Médicament et des Produits de Santé (ANSM) under Réseau des Centres Régionaux de Pharmacovigilance 

(Network of Regional Pharmacovigilance Centers) - Website: www.ansm.sante.fr.  

4.9.  Overdose  

Beta-lactam antibiotics, including cefpodoxime, predispose patients to encephalopathy, particularly if they have had 

an overdose or renal failure.  

Given the lack of experience to date, the usual symptomatic treatment should be instituted.  

In the event of overdose, there is a risk of reversible encephalopathy, particularly in patients with renal failure.  

5. PHARMACOLOGICAL PROPRIETES  

5.1.  Pharmacodynamic properties  

Pharmacotherapeutic group: Antibacterials for systemic use, ATC code: J01DA33.  

(J: Anti-infectives)  

Cefpodoxime proxetil is a semi-synthetic beta-lactam antibiotic, belonging to the class of 3rd generation oral 

cephalosporins. It is the prodrug of cefpodoxime.  

Orally-administered cefpodoxime proxetil is absorbed from the gastrointestinal tract and rapidly hydrolyzed by 

nonspecific esterases into cefpodoxime, a bactericidal antibiotic.  

The mechanism of action of cefpodoxime is based on the inhibition of bacterial cell wall synthesis. It is stable in the 

presence of numerous beta-lactamase enzymes.  
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SPECTRUM OF ANTIBACTERIAL ACTIVITY  

The breakpoints differentiating susceptible strains from intermediate strains, and the latter from resistant strains are 

as follows:  

S ≤ 1 mg/l and R > 2 mg/l.  

The prevalence of acquired resistance in certain species can vary geographically and over time. It is therefore useful 

to have information on the prevalence of local resistance, especially when treating severe infections. These data are 

only guidelines indicating the probability of susceptibility of a bacterial strain to this antibiotic.  

Data on the variability of the prevalence of resistance of a given bacterial species in France are indicated in the 

table below when available:  
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* The prevalence of methicillin resistance is approximately 30% to 50% for all staphylococci, and is 

mainly found in a hospital setting  

  

  



 

10 | P a g e  
 

5.2.  Pharmacokinetic properties  

Adults  

Absorption  

In a tablet containing 100 mg of cefpodoxime proxetil, 40 % to 50 % of its active ingredient, cefpodoxime, is 

absorbed when administered orally to a fasting patient.  

As absorption of the medicinal product is increased when taken with food, it should preferably be taken during 

meals.  

Distribution  

• Plasma concentrations: o Following oral administration of a single dose of 100 mg, peak plasma 

concentrations of cefpodoxime (Cmax) are 1 mg/l to 1.2 mg/l. After administration of a 200 mg dose, peak 

plasma concentrations are 2.2 mg/l to 2.5  mg/l. In both cases (100 mg or 200 mg), they are reached (Tmax) 

within 2 to 3 hours.  

o Residual concentrations after 12 hours are 0.08 mg/l after administration of 100 mg and 0.18 mg/l for 200 

mg.  

o After administration of 100 mg to 200 mg, twice daily for 14.5 days, the plasma pharmacokinetic parameters 

of cefpodoxime remain unchanged, showing that there is no accumulation of the active substance.  

• The volume of distribution of cefpodoxime is 30-35 l in young healthy patients (= 0.43 l/kg).  Plasma protein 

binding.  

Cefpodoxime is approximately 40% bound to plasma proteins, primarily to albumin. This binding is non saturable.  

• Humoral and tissue distribution o Cefpodoxime is well distributed in the lung parenchyma, bronchial mucosa, 

pleural fluid, tonsils and interstitial fluid.  

o 4 to 7 hours after a single 100 mg dose, concentrations in the tonsils are 0.24 to 0.1 µg/g (20% to 25% of 

plasma concentrations).  

o After a single 200 mg dose, cefpodoxime concentrations in the interstitial fluid are 1.5 mg/l to 2.0 mg/l (80% 

of plasma concentrations).  

o 3 to 12 hours after a single 200 mg dose, cefpodoxime concentrations are 0.6 to 0.2 µg/g in the lung, and  

0.6  mg/l to 0.8 mg/l in the pleura.  

o In the bronchial mucosa, between 1 and 4 hours after administration of 200 mg, cefpodoxime concentrations 

are about 1 µg/g (40% to 45% of plasma concentrations). o The concentrations measured are higher than the 

MICs of susceptible microorganisms.  

Metabolism and elimination  

• Following absorption of the medicinal product, the main metabolite is cefpodoxime, resulting from hydrolysis of 

cefpodoxime proxetil.  

• Cefpodoxime is poorly metabolized.  

• Following absorption of cefpodoxime proxetil, 80% of the cefpodoxime released is excreted unchanged in the 

urine.  

• The mean elimination half-life of cefpodoxime is 2.4 hours.  

At-risk patients  

• The pharmacokinetic parameters of cefpodoxime are very slightly changed in elderly patients with normal renal 

function.  

However, the minor increase in peak plasma concentrations and elimination half-life does not warrant a dose 

reduction in this population, except in patients with a renal clearance of less than 40 ml/min.  

• In patients with renal failure in whom creatinine clearance is less than 40 ml/min, the increase in plasma 

elimination half-life and peak plasma concentrations makes it necessary to reduce the dose by half and 

administer it as a single daily dose.  

• In patients with liver failure, the minor pharmacokinetic changes observed do not warrant any specific dose 

adjustment.  
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Children  

Following oral administration of a single dose of 5 mg/kg (200 mg maximum) expressed as cefpodoxime, to patients 

aged 4 to 12 years, mean peak plasma cefpodoxime concentrations (Cmax) reach 2.6 mg/l within 2 to 4 hours. 

 

In patients under the age of 2 years, following repeated doses of 5 mg/kg every 12 hours, mean plasma 

concentrations, 2 hours after administration range from 2.7 mg/l (1 month – 6 months) to 2.0 mg/l (7 months – 2  

years).  

In patients aged 1 month to 12 years, after repeated administration of 5 mg/kg every 12 hours, residual plasma 

cefpodoxime concentrations (C12h) at steady state are between 0.2 to 0.3 mg/l (1 month – 2 years) and 0.1 mg/l (2  

years – 12 years) 

 

 

5.3.  Preclinical safety data 

Not applicable.  

6. PHARMACEUTICAL PARTICULARS  

6.1.  List of excipients  

Carmellose calcium, sodium chloride, sodium glutamate, aspartame, yellow iron oxide, carmellose sodium, sucrose, 

citric acid monohydrate, hydroxypropylcellulose, sorbitane trioleate, talc, colloidal anhydrous silica, banana flavor 

(isoamyle acetate, isoamyle isovalerate, ethyle butyrate, geranyle formate, acetaldehyde, citral, nonyl aldehyde, 

orange oil, vegetable gum, sorbitol, maltodextrin), potassium sorbate, lactose monohydrate.  

6.2.  Incompatibilities  

Not applicable.   

6.3.  Shelf life 

2 years.  

6.4.  Special precautions for storage  

Store below 25°C.  

After opening the bottle for the first time, the reconstituted suspension may be stored for 10 days at a temperature of 

between 2°C and 8°C.  

6.5.  Nature and contents of container   

8.35 g in a 50 ml (glass) bottle, with syringe for oral administration, graduated in kg of body weight bearing the word 

“Cefpodoxime”.  

16.7 g in a 100 ml (glass) bottle, with syringe for oral administration, graduated in kg of body weight bearing the 

word “Cefpodoxime”.  

6.6. Special precautions for disposal and other handling Not 

applicable.  
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